




1 
 

HALF YEARLY ENVIRONMENTAL CLEARANCE 

COMPLIANCE REPORT 

For the Period of October 2024 – March 2025 

For 

“Development of SIPCOT Industrial park 

At 

Mangal, Kunnavakkam, Mathur, Karanai, 

Chellaperumbulimedu,Perumbulimedu,Ukkamperrumbakkam, Shozhavaram,Alinjalpattu, 

Mahajanambakkam Villages, Cheyyar Taluk ,Tiruvannamalai District, Tamil Nadu 

EC Obtained Vide File No 21-181/2014-IA-III. dated: 30.09.2016 

 

Submitted by 

M/s STATE INDUSTRIES CORPORATION OF TAMILNADU LIMITED 

19/A,Rukmanilakshmipathy road, 

Egmore, Chennai – 600008 

 

 

 

 

 

Prepared by 

HUBERT ENVIROCARE SYSTEMS (P) LTD  

CHENNAI 

(ENVIRONMENTAL CONSULTANT) 

MAY 2025 



2 
 

TABLE OF CONTENT 

S.No List of Contents Page No 

1. Project details 5 

2. Location map 6 

3. Site photograph 7 

4. Six month environmental clearance compliance statement 9 

5. Environmental monitoring details 27 

 5.1 Ambient air quality monitoring 27 

 5.2 Ambient noise level monitoring 27 

 5.3 Soil Quality monitoring 27 

 5.4 Ground water quality monitoring 27 

 5.5 Surface water quality monitoring 27 

6. Conclusion 28 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



3 
 

LIST OF ANNEXURES 

Annexure No Description 

Annexure 1 EC copy 

Annexure 2 Consent to Establish 

Annexure 3 Greenbelt layout of the Industrial Park 

Annexure 4 Photographs of green belt development 

Annexure 5 STP and ETP of Individual industries 

Annexure 6 Photographs of Rain water harvesting structures 

Annexure 7 Environmental Management Cell 

Annexure 8 Photographs of Solid Waste Management Facility 

Annexure 9 Photographs of Storm Water Drains 

Annexure 10 Letter submitted to the District Collector 

Annexure 11 Photographs of Internal Road 

Annexure 12 Photographs of Toilet Facilities provided for Construction Workers 

Annexure 13 Environmental Monitoring Reports 

Annexure 14 Photographs of nearest water bodies 

Annexure 15 Photograph of Parking facilities along with common facilities provided for 

drivers and attendants 

Annexure 16  Photographs of fly ash mixed construction materials used by industries  

Annexure 17 TWAD board Water allocation letter  

Annexure 17A TWAD board Additional Water allocation letter 

Annexure 18 Photographs of high quality low E value glass used by Industries 

Annexure 19 Photographs of thermal insulation material provided by Individual industries 

Annexure 20 Photographs of Adequate fire-fighting equipment’s 

Annexure 21 Compliance statement of the Public Hearing queries 

Annexure 22 Photographs of DG sets provided by Individual industries 

Annexure 23 Photographs of weep holes provided by Individual Industries 

Annexure 24 Photographs of solar light and Roof top panel 

Annexure 25 Screenshot of compliance report uploaded in our website 

Annexure 26 Newspaper advertisement 

Annexure 27 Submission Acknowledgement of EC copy to the concerned Local Body 

Annexure 28 Screenshot of Environment Clearance uploaded in our website 

Annexure 29 Acknowledgment of Form – V environmental statement 

Annexure 30 Photographs of pollutant levels displayed at near the main gate of the 



4 
 

company in the public domain 

Annexure 31 Photograph Hazardous Waste Storage - Schwing Shutter 

Annexure 32 Hazardous Waste Disposal agreement between the Individual Industry and the 

TNPCB Authorized Vendor 

Annexure 33 Environmental monitoring Photographs 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



5 
 

 

1.0 PROJECT DETAILS 

Name of the project Development of Industrial Park, Cheyyar 

Name of the proponent STATE INDUSTRIES PROMOTION CORPORATION OF 

TAMILNADU LTD (SIPCOT). 

Location Mangal,Kunnavakkam,Mathur,Karanai,Chellaperumbulimedu, 

Perumbulimedu,Ukkamperrumbakkam, Shozhavaram, Alinjalpattu, 

Mahajanambakkam Villages, Cheyyar Taluk, Tiruvannamalai 

District, Tamil Nadu. 

 

Note: Cheyyar Taluk is bifurcated as Vembakkam Taluk also. 

Ec no F.No 21-181/2014-IA.III Dated 30.09.2016 

(Enclosed as Annexure 1) 

Total plot area 931.015 ha 

Water requirement 4.5 MGD (Existing) and 1.62 MLD (Proposed)  

Source:  

 TWAD (Cheyyar River) and Approval letter is enclosed  

    as Annexure – 17  

 Additional augmentation of 1.62 MLD as per Annexure 17a 

 

 

 

 

 

 

 

 

 

 

 

 



6 
 

2.0 SITE LOCATION MAP 

 

 

 

 

 

 

 

 



7 
 

3.0 SITE PHOTOGRAPHS 

 

 

 

 

 



8 
 

 

 

 

 

 

 



9 
 

4.0 HALF YEARLY COMPLIANCE STATEMENT 

PART – A  SPECIFIC CONDITIONS 

1. Construction Phase  

S.NO CONDTION  STATUS OF COMPLIANCE 

1 Consent to Establish' shall be obtained 

from State Pollution Control Board under 

the Air (Prevention  and  Control  of  

Pollution)  Act, 1981 and the Water 

(Prevention and Control of Pollution) Act, 

1974. 

Consent to Establish obtained from State 

Pollution Control Board under the Air 

(Prevention and Control of Pollution) Act, 

1981 and the Water (Prevention and Control 

of Pollution) Act, 1974. Copy of the same is 

enclosed as Annexure – 2. 

ii There shall be a continuous green belt 

along the plant premises, except at the 

designated entry and exit points. 

SIPCOT has developed continuous greenbelt 

across various locations within the industrial 

park, ensuring green cover throughout the 

industrial park. Greenbelt layout of the 

Industrial Park is enclosed as Annexure – 3.  

Photographs of green belt development by 

SIPCOT are enclosed as Annexure – 4.  

Additionally, individual industries have 

developed greenbelts within their plots. 

Photographs of green belt development by 

Individual Industries are enclosed as 

Annexure – 4. 

iii The  quantity  of  fresh  water  usage,  

water recycling and rainwater harvesting 

shall be measured/recorded to ensure the 

water balance as projected by the project 

proponent. The record shall be submitted to 

the  Regional Office,  MoEF&CC along  

with Six Monthly Monitoring reports. 

The quantity of fresh water supplied to 

individual industries is being measured / 

recorded by SIPCOT. Average quantity 

of freshwater supplied for the industries 

is ~1.5 MLD.   

 

Water recycling and rainwater harvesting 

activities are implemented by the 

individual industries within their plots. 

Photographs of STP and ETP of 

Individual industries are enclosed as 



10 
 

Annexure 5. Photographs of Rain water 

harvesting structures provided by 

Individual industries are enclosed as 

Annexure 6. 

iv Special purpose vehicle shall be 

established for  implementation  monitoring  

and compliance  of  the  environmental 

safeguards. 

Environmental Management Cell was 

established for implementation monitoring 

and compliance of the environmental 

safeguards. Supporting docs are enclosed as 

Annexure – 7. 

v All the recommendation of the EMP shall 

be complied with letter and spirit. All the 

mitigation measures submitted in the EIA 

report shall be prepared in a matrix format 

and the compliance for each mitigation 

plan shall be submitted to RO, MoEF&CC 

along with half yearly compliance report. 

The Environmental Management Plan along 

with the compliance status is given below: 

S.no Project 

components 

Capital cost 

in
 urred 

(
  in 


 a
 hs) 

1 Greenbelt 

development 

222.43 

2 Solid Waste 

Management 

Facility 

157.99 

3 Storm water 

drain 

2,700.16 

Total EMP Cost 3,080.58 

Photographs of green belt development by 

SIPCOT are enclosed as Annexure – 4.  

Photographs of Solid Waste Management 

Facility Provided by SIPCOT are enclosed 

as Annexure – 8.  

 

Photographs of Storm Water Drains 

Provided by SIPCOT are enclosed as 

Annexure –9.  

Photographs of Rainwater Harvesting 

provided by SIPCOT as well as individual 

industries are enclosed as Annexure – 6.  

 



11 
 

In addition to the above, SIPCOT has 

allocated ₹9.2 Crores (Rupees Nine Crores 

Twenty Lakhs Only) exclusively for 

carrying out CER activities surrounding the 

SIPCOT Industrial Park, Cheyyar (Phase-II).  

 

SIPCOT has requested the District 

Collector, Tiruvannamalai to submit a 

detailed proposal specifying CER activities, 

including provisions for developing 

facilities for disabled people that could be 

implemented under CER in the surrounding 

area of the SIPCOT Industrial Park, Cheyyar 

(Phase-II).  

 

Acknowledgement copy of letter submitted 

to the District Collector, Tiruvannamalai 

requesting to submit the proposal for is 

enclosed as Annexure – 10. 

vi The  member  units  shall  provide  

storage tanks for storage of effluent for 

monitoring the characteristics of effluent 

before taking into the CETP for further 

treatment. 

CETP was not envisaged in the Industrial 

Park. However, SIPCOT has mandated the 

member units to have their own ETP with 

Zero Liquid Discharge (ZLD) system and to 

handle their own domestic wastewater as per 

the prescribed standards. Photographs of 

STP and ETP of Individual industries are 

enclosed as Annexure 5. 

vii Proper meters with recording facilities 

shall be provided  to monitor the effluent 

quality and quantity sent from member 

industries to CETP  and from  CETP  to 

the  final disposal/re-use on a continuous 

basis. 

CETP was not envisaged in the Industrial 

Park. However, SIPCOT has mandated the 

member units to have their own ETP with 

Zero Liquid Discharge (ZLD) system and to 

handle their own domestic wastewater as per 

the prescribed standards.  

The Member Industries has provided proper 

meters with recording facilities in their ETP. 

Photographs of STP and ETP of Individual 



12 
 

industries are enclosed as Annexure 5. 

 Photographs of Metering System provided 

in the STP and ETP by the Individual 

industries are enclosed as Annexure 5. 

viii Member industries shall treat the effluent 

to meet the prescribed CETP inlet norms. 

CETP was not envisaged in the Industrial 

Park. SIPCOT has mandated the member 

units to have their own ETP with zero liquid 

discharge system and to handle their own 

domestic waste water as per the prescribed 

standards. Photographs of STP and ETP of 

Individual industries are enclosed as 

Annexure 5. 

ix The  project  proponent  shall  establish  

an environmental monitoring cell with all 

the potential   polluting   units   as   

members   to review  the  environmental  

monitoring  data and suggest for 

improvements. 

 

Separate environmental management 

cell has been formed for implementation 

monitoring and compliance of the 

environmental safeguards. Environment 

Management Cell (EMC) will report to 

the General Manager, SIPCOT who will 

report directly to the Head of the 

Organization for implementation 

monitoring and compliance of the 

environmental safeguards. Details of 

Environmental Management Cell with 

Roles and Responsibilities are enclosed 

as Annexure – 7. 

x Internal  Road  widths  within  the  

industrial area shall be minimum 24 m 

ROW. 

SIPCOT has provided Internal Road with 24 

m and 36 m ROW within the industrial area. 

Photographs of the same are attached as 

Annexure 11 

xi Common facilities such as repair shops, 

rest rooms for  drivers  and attendants  

shall  be provided. 

SIPCOT has provided common facilities 

like rest rooms, toilet, etc. for drivers and 

attendants within the truck parking area. The 

Photographs of common facilities provided 

for drivers and attendants are attached as 



13 
 

Annexure – 12. 

xii All required sanitary and hygienic 

measures should  be  in  place  before  

starting construction activities and to be 

maintained throughout the construction 

phase. 

All required sanitary and hygienic measures 

are placed before starting construction 

activities and maintained throughout the 

construction phase. The Photographs of 

toilet facilities provided for the construction 

workers is enclosed as Annexure – 12. 

xiii Soil and ground water samples will be 

tested to ascertain that there is no threat to 

ground water  quality by leaching  of  

heavy metals and other toxic contaminants. 

Soil & ground water samples are collected 

and being tested periodically in and around 

the industrial park There is no threat to 

ground water quality due to leaching of 

heavy metals and other toxic contaminants. 

Soil and ground water monitoring reports 

are enclosed as Annexure – 13. 

xiv Construction   spoils,   including   

bituminous material   and   other   

hazardous   materials, must not  be 

allowed to contaminate water courses   

and   the   dump   sites   for   such material  

must   be  secured   so  that   they should 

not leach into the ground water. 

Construction spoils, including bituminous 

material and other hazardous materials are 

secured in the designated areas and does not 

contaminate water courses.  

The photographs of nearest water bodies are 

enclosed as Annexure – 14.  

Surface Water Quality Monitoring Reports 

of nearby water bodies are enclosed as 

Annexure – 13. 

xv Parking space to accommodate trucks, 

cars,two wheelers and bicycles shall be 

provided as per the norms. 

SIPCOT has provided parking spaces within 

their project office. Further, SIPCOT has 

provided Truck Parking Area within the 

Industrial Park. Additionally, Individual 

industries have parking slots within their 

premises.  

Photograph of SIPCOT Project Office 

Parking area, SIPCOT Truck Parking Area 

and Individual Industries Parking Area are 

enclosed as Annexure – 15. 

xvi Any   hazardous   waste   generated   

during development/ construction phase, 

should be disposed off as per applicable 

Agreed to comply. 

Photograph of hazardous waste storage is 

enclosed as annexure -31. 



14 
 

rules and norms with necessary approvals 

of the State Pollution Control Board. 

Hazardous Waste Disposal agreement 

between the Individual Industry and the 

TNPCB Authorized Vendor is enclosed as 

annexure -32 

 

 

xvii The diesel generator sets to be used during 

development/ construction phase should be 

low sulphur diesel type and should 

conform to  Environment  (Protection)  

Rules prescribed for air and noise emission 

standards. 

SIPCOT has not proposed any DG sets for 

the development/ construction phase of the 

Project. However, condition will be 

complied, if required for completing the 

remaining infrastructure. 

xviii The diesel required for operating DG 

sets shall be stored in underground tanks 

and if required, clearance from Chief 

Controller of Explosives shall be taken. 

SIPCOT has not proposed any DG sets for 

the development/ construction phase of the 

Project. However, condition will be 

complied, if required for completing the 

remaining infrastructure. 

xix Vehicles   hired   for   bringing   

construction material to the site should be 

in good condition and should have a 

pollution check certificate and should 

conform to applicable air and noise 

emission standards and should be operated 

only during non-peak hours. 

Agreed to comply. 

xx Ambient  noise  levels  should  conform  

to residential  standards  both  during  day  

and night.  Incremental  pollution  loads  

on  the ambient  air  and  noise  quality  

should  be closely monitored during 

development/ construction phase. Adequate 

measures should be made to reduce 

ambient air and noise level during 

construction phase, so as to conform to the 

stipulated standards by CPCB/SPCB. 

SIPCOT is periodically monitoring Ambient 

Air Quality and Noise Level and there is no 

incremental pollution load observed. 

Those Ambient Air Quality and Noise Level 

Monitoring reports are enclosed as 

Annexure - 13. 

A proper green cover has been developed to 

mitigate air and noise pollution. 

The member industries are also instructed to 

adhere to the air and noise standards 



15 
 

stipulated by CPCB/SPCB. 

xxi Fly ash should be used as building 

material in the construction as per the 

provisions of Fly Ash Notification of 

September, 1999 and amended as on 27th 

August, 2003. 

In accordance with the Fly Ash Notification, 

1999, there are no coal or lignite-based 

thermal power plants within a 50 km radius 

of the project site, resulting in unavailability 

of fly ash as construction material.  

 

However, individual industries have utilized 

fly ash-blended materials in their 

construction activities. Photographs of fly 

ash mixed construction materials used by 

these industries is enclosed as Annexure – 

16. 

xxii Ready mixed concrete must be used in 

site development and building construction. 

Ready mixed concrete is being used in site 

development and building construction 

xxiii Storm water control and its re-use as 

per CGWB   and   BIS   standards   for   

various applications. 

SIPCOT has implemented a 

comprehensive storm water drainage 

system to efficiently manage water flow 

across the industrial park. Photographs 

of the storm water drains provided along 

the internal roads of the industrial park 

are enclosed as Annexure – 9. 

Further, individual industries have 

established their own storm water 

drainage systems within their plots. 

Collected storm water is directed into 

rainwater harvesting ponds, allowing 

industries to reuse the water.  

Photographs of the storm water drains 

and rainwater harvesting ponds provided 

by the individual industries are enclosed 



16 
 

as Annexure – 6 & 9. 

xxiv Water    demand   during 

development/construction    should    be 

reduced   by   use   of   pre-mixed   

concrete, curing agents and other best 

practices referred. 

SIPCOT is utilizing ready-mix concrete for 

construction, which helps reduce water 

demand during the development phase. This 

practice minimizes water consumption in the 

construction process. 

xxv Permission to draw ground water shall 

be obtained from the competent Authority 

prior to construction/ operation of the 

project. 

No Ground water is drawn by SIPCOT. 

Total water requirement for the project is 

sourced from TWAD board. Water 

allocation letter is enclosed as Annexure – 

17 & 17a 

xxvi Separation of grey and black water 

should be done by the use of dual 

plumbing line for separation of grey and 

black water. 

SIPCOT has not proposed CETP & CSTP. 

Hence, dual plumbing was not implemented 

for the separation of grey and black water. 

xxvii Fixtures  for  showers,  toilet  flushing  

and drinking should be of low flow either 

by use of aerators or pressure reducing 

devices or sensor based control 

Individual industries have provided pressure 

reducing devices or sensor-based control for 

fixtures and taps. 

xxviii Use of glass may be reduced by up to 

40% to reduce  the  electricity  

consumption  and load on air 

conditioning. If necessary, use high 

quality low E value glass. 

The usage of glass was reduced by SIPCOT. 

Further, the member industries have used 

high quality low E value glass. The 

Photographs of high quality low E value 

glass used by Industries are enclosed as 

Annexure – 18. 

xxix Roof should meet prescriptive 

requirement as per Energy Conservation 

Building Code by using appropriate 

thermal insulation material to fulfil 

requirement. 

It is an infrastructure development project 

which involves development of roads, 

stormwater drains, water supply, power 

supply, street lights, greenbelt development 

and other such amenities to accommodate 

the industries. However, individual 

industries use appropriate thermal insulation 

materials. Photographs of thermal insulation 

material provided by Individual industries 

are enclosed as Annexure – 19. 

xxx Opaque   wall   should   meet   It is an infrastructure development project 



17 
 

prescriptive requirement as per Energy 

Conservation Building Code which is 

proposed to be mandatory  for  all  air  

conditioned  spaces while it is aspirational 

for non-air conditioned spaces by use of 

appropriate thermal insulation material to 

fulfil requirement. 

which involves development of roads, storm 

water drains, water supply, power supply, 

street lights, greenbelt development and 

other such amenities to accommodate the 

industries. 

xxxi The  approval  of  the  competent  

authority shall be obtained for structural 

safety of the buildings  due  to  earthquake,  

adequacy  of fire-fighting equipments, etc. 

as per National Building Code including 

protection measures from lightening etc. 

It is an infrastructure development project 

which involves development of roads, 

stormwater drains, water supply, power 

supply, street lights, greenbelt development 

and other such amenities to accommodate 

the industries. However, all the member 

industries are instructed to obtain all 

necessary clearances / approvals. 

Adequate fire-fighting equipment’s were 

provided by individual industries, 

photograph of the same are enclosed as 

Annexure – 20. 

xxxii Regular supervision of the above and 

other measures for monitoring should be 

in place all through the development/ 

construction phase, so as to avoid 

disturbance to the surroundings. 

Condition Noted.  

Regular supervision of the above and other 

measures will be monitored by 

Environmental Management Cell of 

SIPCOT. 

xxxiii Under    the    provisions    of    

Environment (Protection) Act, 1986, legal 

action shall be initiated  against  the  project  

proponent  if  it was  found  that  

construction  of  the  project has been 

started without obtaining environmental 

clearance. 

Condition Noted. 

xxxiv The responses/ commitments made to 

the issues raised during public hearing shall 

be complied with  in  letter  and  spirit.  A  

hard copy of the action taken shall be 

submitted to the Ministry. 

The compliance statement addressing the 

responses and commitments made to the 

issues raised during the public hearing is 

being submitted to the Ministry periodically 

as part of the Six-Monthly Compliance 



18 
 

Report. 

The latest compliance statement for the 

public hearing is attached as Annexure – 

21. 

xxxv 2% of the project cost shall be 

earmarked for  Corporate  Environment 

R e s p o n s i b i l i t y  activities. 

SIPCOT has allocated 2% of the project cost 

i.e., ₹9.2 Crores (Rupees Nine Crores 

Twenty Lakhs Only) exclusively for 

carrying out CER activities surrounding the 

SIPCOT Industrial Park, Cheyyar (Phase-II).  

SIPCOT has requested the District 

Collector, Tiruvannamalai to submit a 

detailed proposal specifying CER activities, 

including provisions for developing 

facilities for disabled people that could be 

implemented under CER in the surrounding 

area of the SIPCOT Industrial Park, Cheyyar 

(Phase-II).  

Acknowledgement copy of letter submitted 

to the District Collector, Tiruvannamalai 

requesting to submit the proposal for is 

enclosed as Annexure – 10 

xxxvi Necessary provision to develop facilities 

for disabled   people   shall   be   made   

under Corporate Environment 

Responsibility 

xxxvii Corporate Environment Responsibility: SIPCOT has formulated a well laid down 

Environment Policy approved by the Board 

of Directors in order to comply with the 

regulatory condition. 

 Separate environmental management cell 

has been formed for implementation 

monitoring and compliance of the 

environmental safeguards.  

Environment Management cell will report to 

the General Manager, SIPCOT who will 

report directly to the Head of the 

Organization for implementation monitoring 

and compliance of the environmental 

safeguards. Details of Environmental 

Management Cell with Roles and 

a)  The Company shall have a well laid 

down Environment Policy approved by the 

Board of Directors. 

b)  The  Environment  Policy  shall 

prescribe for standard operating process/ 

procedures to bring into focus any 

infringements/ deviation/ violation of the 

environmental or forest norms/ conditions. 

c) The hierarchical system or 

Administrative Order of the company to 

deal with environmental issues and for 

ensuring compliance  with  the  

environmental clearance conditions shall be 

furnished. 



19 
 

d) To have proper checks and balances, the 

company shall have a well laid down 

system of reporting of non-compliances/ 

violations of environmental norms to the 

Board  of  Directors  of  the  company 

and/or shareholders or stakeholders at large 

Responsibilities are enclosed as Annexure – 

7. 

II Operation Phase 

i 

All the topsoil excavated during 

development/ construction activities should 

be stored for use in horticulture / landscape 

development within the project site. 

All the excavated top soil has been used for 

greenbelt development within the industrial 

park. 

ii 

Disposal of muck during development/ 

construction phase should create any 

adverse effect on the neighbouring 

communities and be disposed taking the 

necessary precautions for general safety 

and health aspects of people, only in 

approved sites with the approval of 

competent authority. 

The disposal of muck during development/ 

construction phase will be carried out with 

general safety precautions. 

iii The solid waste generated should be 

properly collected and segregated. Wet 

garbage should be composted and dry/inert 

solid waste should be disposed off to the 

approved sites for land filling after 

recovering recyclable material. 

The solid waste generated are properly 

collected, segregated and disposed off to the 

approved sites after recovering recyclable 

material.  

Photograph of solid waste collection cart 

and the solid waste management area are 

enclosed as Annexure – 8. 

iv 

Diesel power generating sets proposed as 

source of back-up power for elevators and 

common area illumination during operation 

phase should be of enclosed type and 

conform to rules made under the 

Environment (Protection) Act, 1986. The 

height of stack of DG sets should be equal 

to the height needed for the combined 

capacity of all proposed DG sets. The 

location of the DG sets may be decided 

SIPCOT has not proposed any DG sets for 

the Project. 

Individual industries have provided DG sets 

for their power back up with enclosed type 

and with sufficient stack height.  

Photographs of DG sets provided by 

Individual industries are enclosed as 

Annexure – 22. 



20 
 

with in consultation with State Pollution 

Control Board. 

v 

Noise should be controlled to ensure that it 

does not exceed the prescribed standards. 

During night time the noise levels 

measured at the boundary of the building 

shall be restricted to the permissible levels 

to comply with the prevalent regulations 

Noise levels are being monitored 

periodically. Day and Night time the noise 

levels are well within the permissible levels. 

The noise level monitoring details are 

enclosed as Annexure – 13. 

vi 

The green belt of the adequate width and 

density preferably with local species along 

the periphery of the plot shall be raised so 

as to provide protection against particulates 

and noise. 

SIPCOT has developed greenbelt with 

adequate width and density across various 

locations within the industrial park, ensuring 

green cover throughout the industrial park. 

Photographs of green belt development by 

SIPCOT are enclosed as Annexure – 4.  

Additionally, individual industries have 

developed greenbelts along the periphery of 

the plots. Photographs of green belt 

development by Individual Industries are 

enclosed as Annexure – 4 

 

vii 

Weep holes in the compound walls shall be 

provided to ensure natural drainage of rain 

water in the catchment area during the 

monsoon period. 

Weep holes were provided by the individual 

industries in the compound walls to ensure 

natural drainage of rain water during the 

monsoon period. Photographs of weep holes 

provided by Individual Industries are 

enclosed as Annexure – 23. 

viii 

Rain water harvesting for roof run- off and 

surface run- off, as plan submitted should 

be implemented. Before recharging the 

surface run off, pretreatment must be done 

to remove suspended matter, oil and grease. 

The borewell for rainwater recharging 

should be kept at least 4 mts. Above the 

highest ground water table. 

Rainwater from roof runoff and surface 

runoff is collected by individual industries 

within their plots in rainwater collection 

ponds through storm water drains. The 

collected water is then pre-treated and 

reused for processes or utilities.  

The Photographs showing the rain water 

harvesting ponds and storm water drain by 

individual industries are enclosed as 

Annexure – 6 & 9.  



21 
 

Apart from this, SIPCOT has provided rain 

water harvesting pits in the project office. 

The Photographs showing the rain water 

harvesting pits by SIPCOT are enclosed as 

Annexure – 6. 

ix 

The ground water level and its quality 

should be monitored regularly in 

consultation with Central Ground Water 

Authority 

The ground water quality is being monitored 

regularly and the monitoring report is 

enclosed as Annexure –13.  

The same will be followed during the 

operation phase. 

x 

Traffic congestion near the entry and exit 

points from the roads adjoining the 

proposed project site must be avoided: 

Parking, loading and unloading should be 

fully internalized and no public space 

should be utilized. 

The parking area, loading and unloading 

area are internalized within the industrial 

park and no public space was utilized.  

Photograph of SIPCOT Project Office 

Parking area, SIPCOT Truck Parking 

Area and Individual Industries Parking 

Area are enclosed as Annexure – 15 

xi 

A Report on the energy conservation 

measures confirming to energy 

conservation norms finalise by Bureau of 

Energy Efficiency should be prepared 

incorporating details about building 

materials & technology, R & U Factors etc., 

and submit to the Ministry in three months 

time. 

Energy conservation measures are being 

implemented by the individual 

industries. Solar street light and Roof top 

solar panel photograph by individual 

industries are enclosed as Annexure – 

24. 

xii 

Energy conservation measures like 

installation of CFLs/TFLs for the lighting 

the areas outside the building should be 

integral part of the project design and 

should be in place before project 

commissioning. Use CFLs and TFLs 

should be properly collected and disposed 

off/ sent for recycling as per the prevailing 

guidelines/rules of the regulatory authority 

to avoid mercury contamination. Use of 

The Energy conservation measures like 

installation of LED lights were done for 

lighting the common areas like project 

office, internal roads, Solid waste 

management area, etc.  

All the member industries are instructed to 

dispose the wastes through authorised 

recyclers, as per applicable rules and norms 

with necessary approvals.  

Individual industries have provided roof top 



22 
 

solar panels may be done to the extent 

possible. 

solar panel and solar lights within their 

premises. 

 Photographs of solar panel and solar lights 

provided by individual industries are 

enclosed as Annexure – 24. 

xiii 

The building should have adequate distance 

between them to allow movement of fresh 

air and passage of natural light, air and 

ventilation. 

Buildings have adequate distance for 

movement of fresh air and passage of 

natural light, air and ventilation.  

All industries are mandated to obtain all 

necessary clearances/approvals before 

commencement of construction/ operation. 

PART – B General Conditions 

i 

The environmental safeguards contained in 

the EIA Report should be implemented 

in letter and spirit. 

Conditions are being/will be complied. 

ii 

Provision  should  be made  for  supply  of 

kerosene or cooking gas and pressure 

cooker to the labourers during construction 

phase. 

Agreed to comply 

iii 

Six monthly monitoring reports should 

be submitted to the Ministry and it's 

Regional Office, Chennai. 

Six monthly monitoring reports are being 

submitted at Regional Office of MoEF&CC 

periodically.  

The Screenshot showing previous six-

monthly compliance report uploaded in the 

portal is enclosed as Annexure –25. 

iv 

A  copy  of  the  environmental 

c l e a r a n c e  letter shall also be displayed 

on the website of the concerned State 

Pollution Control Board.   The   EC   letter   

shall   also   be displayed at the Regional 

Office, District Industries centre and 

Collector's Office/ Thasildar's office for 30 

days. 

Condition complied 

v 

The  project   proponent  shall   set   up   a 

separate  environmental  management  cell 

for  effective  implementation  of  the 

Separate environmental management cell 

has been formed for implementation 

monitoring and compliance of the 



23 
 

stipulated environmental safeguards under 

the supervision of a Senior Executive. 

environmental safeguards. Environment 

Management cell will report to the General 

Manager, SIPCOT who will report directly 

to the Head of the Organization for 

implementation monitoring and compliance 

of the environmental safeguards. Details of 

Environmental Management Cell with Roles 

and Responsibilities are enclosed as 

Annexure – 7. 

vi 

The   funds   earmarked   for   environment 

management  plan shall be include in the 

budget  and  this  shall  not  be  diverted 

for any other purpose. 

The funds earmarked for environment 

management plan is included in the budget 

and this shall not be diverted for any other 

purpose. 

5 

The above stipulations would be enforced 

among   others   under   the   provisions   of 

Water (Prevention and Control of 

Pollution) Act, 1974, the Air (Prevention 

and control of Pollution) act 1981, the 

Environment (Protection) Act 1986, the 

Public Liability (Insurance) Act, 1991 and 

the EIA Notification, 2006. 

Condition Noted and complied with. 

6 

Officials   from   the   Regional   Office   

of MoEF&CC   at   Chennai   who   would   

be monitoring      the      implementation      

of environmental safeguards should be 

given full cooperation, facilities and 

documents/ data by the project proponents 

during their inspection. A complete set of 

all the documents submitted to MoEF&CC 

should be forwarded to the CCF, 

Regional Office of MoEF&CC at Chennai. 

Condition Noted and will be complied 

7 

In the case of any change(s) in the scope 

of the project, the project would require 

a fresh appraisal by this Ministry. 

Condition Noted and will be complied. 

8 
The  Ministry  reserves  the  right  to  

add additional safeguard measures 

Condition Noted and will be complied. 



24 
 

subsequently,  if  found necessary,  and  to 

take action including revoking of the 

environment  clearance  under  the 

provisions of the Environmental (Protection 

Act,  1986,  to  ensure  effective 

implementation of the suggested safeguard 

measures in a time bound and satisfactory 

manner. 

9 

All other statutory clearances such as the 

approvals for storage of diesel from Chief 

Controller of Explosives, Fire Department, 

Civil Aviation Department Forest 

Conservation Act, 1980 and Wildlife 

(Protection)  Act,  1972  etc.  shall  be 

obtained, as applicable by project 

proponents from the respective competent 

authorities. 

Condition Noted and will be complied. 

10 

The project proponent should advertise in 

at least two local Newspapers widely 

circulated in the region, one of which 

shall be  in  the  vernacular  language  

informing that the project has been 

accorded Environmental Clearance and 

copies of clearance  letters  are  available  

with  the State Pollution Control Board and 

may also be seen on the website of the 

Ministry of Environment,  Forest  and  

Climate  Change at http:/ 

/www.envfor.nic.in. The advertisement   

should   be   made   within Seven days from 

the date of receipt of the Clearance letter 

and a copy of  the same should be 

forwarded to the Regional office of this 

Ministry at Chennai 

The Environmental Clearance (EC) for 

SIPCOT Industrial Park, Cheyyar, was 

issued on 30.09.2016. However, the Hard 

copy of the EC was officially received by 

SIPCOT on 06.10.2016, as there was no 

online communication. Following its 

receipt, the advertisement materials were 

submitted to the Public Relations 

Department on 08.10.2016.  Accordingly, 

the newspaper advertisement was published 

in Dinathanthi and The New Indian Express 

on 14.10.2016. 

It is submitted that the advertisement was 

published within 7 working days from the 

date of receipt of the Environmental 

Clearance by SIPCOT, in line with the 

stipulated condition  and the same is 

enclosed as Annexure 28 

11 This clearance is subject to final order Condition Noted and will be complied. 

http://www.envfor.nic.in/


25 
 

of the Hon'ble Supreme Court of India in 

the matter of Goa Foundation Vs Union of 

India in Writ Petition (Civil) No.460 of 

2004 as may be applicable to this project. 

12 

Any appeal against the clearance lies with 

the National  Green Tribunal,  if  

preferred, within a period of  30 days as 

prescribed under Section 16 of the National 

Green Tribunal Act, 2010. 

Nil 

13 

A copy of the clearance shall be sent by 

the proponent to the concerned Panchayat, 

Zila Parishad/Municipal Corporation, 

Urban Local Body and the Local NGO, if 

any, from whom suggestions/ 

representations, if any, were  received  

while  processing  the proposal. The 

clearance letter shall also be put on the 

website of the company by the proponent. 

A copy of the clearance was sent by 

SIPCOT to the concerned Local Body and 

the acknowledgement copy is enclosed as 

Annexure – 27. Environment Clearance 

uploaded on the S I P C O T website is 

enclosed as Annexure – 28 

14 

The proponent shall upload the status of 

compliance of the stipulated EC conditions, 

including results of monitored data on their 

website and shall update the same 

periodically. It shall simultaneously be 

sent to the Regional Office of MoEF, the 

respective Zonal Office of CPCB and 

the SPCB. The criteria pollutant levels 

namely; SPM, RSPM, S02, NOx, (ambient 

levels as well as stack emissions) or 

critical sectoral parameters, indicated for 

the project shall be  monitored  and  

displayed  at  a convenient location near 

the main gate of the company in the 

public domain. 

SIPCOT has been uploading the status of 

compliance of the stipulated EC conditions, 

including results of monitored data on their 

website periodically. Screenshot of 

compliance report uploaded in our website 

along with monitoring data is enclosed as 

Annexure 25.  

Additionally, it has been submitted to the 

Regional Office of MoEF, the respective 

Zonal Office of CPCB and the SPCB.  

The criteria pollutant levels namely; SPM, 

RSPM, S02, NOx, (ambient levels as well as 

stack emissions) or critical sectoral 

parameters, indicated for the project is being 

monitored and displayed at near the main 

gate of the individual industries in the public 

domain. Same is enclosed as Annexure - 30 

15 The   environmental   statement   for   each The environmental statement for each 



26 
 

financial year ending 31st March in Form- 

Vas  is mandated to be submitted by the 

project  proponent  to the  concerned  State 

Pollution   Control   Board   as   prescribed 

under the Environment (Protection) 

Rules,1986, as amended subsequently, shall 

also be  put  on  the  website  of  the  

company along with the status of 

compliance of EC conditions and shall also 

be sent to the respective  Regional  Offices  

of  MoEF&CC by e-mail. 

financial year ending 31st March in Form - 

V is being submitted to TNPCB and the 

acknowledgment is attached as Annexure - 

29 

 

 

 

 

 

 

 

 

 

 

 

 



27 
 

5.0   ENVIRONMENTAL MONITORING DETAILS 
 

It  is  mandatory  to  submit  six  monthly  compliance  report  (Half  yearly  Compliance)  to 

MoEF&CC Regional Office by the proponent. For the purpose of submitting Six-Monthly 

Compliance report, environmental monitoring was carried out at site by M/s. Hubert Enviro 

Care Systems Pvt. Ltd for the period of October 2024 to March 2025. 

5.1      Ambient Air Quality monitoring 

During construction phase, particulate matter and gaseous emissions are likely to arise from the site 

movement of vehicles, operation of DG sets etc., the ambient air quality parameters such  as  

suspended  Particulate  matter  (PM10),  Respirable  Particulate  matter  (PM  2.5), Sulphur dioxide, 

Oxides of Nitrogen (NOx), Ammonia, Ozone and Carbon monoxide were monitored. The test 

report of ambient air quality for the period of October 2024 to March 2025 is enclosed as 

Annexure - 13. 

5.2      Ambient Noise level monitoring 

Ambient noise levels were monitored and the test report of ambient noise recorded during the 

period of October 2024 to March 2025 is enclosed as Annexure - 13. 

5.3      Soil quality monitoring 

Soil samples were collected and analyzed for nutrients and heavy metals. The test report of soil 

samples collected and analyzed during the period of October 2024 to March 2025 is enclosed as 

Annexure - 13. 

5.4      Ground water quality monitoring 

Ground water was tested for various water quality parameters during the period of October 2024 to 

March 2025. The test report of ground water collected and analysed is enclosed as Annexure - 13. 

5.5      Surface water quality monitoring 

The surface water was collected and tested for various water quality parameters during the period 

of October 2024 to March 2025. The test report of surface water collected and analyzed is 

enclosed as Annexure- 13.  

Environmental monitoring photograph is enclosed as Annexure 33 

 



28 
 

6.0 CONCLUSION 
 
1. The environmental monitoring was carried out at site during the period October 2024 to March 

2025  

2. All the conditions stipulated in Environmental Clearance are being/ will be complied. 

 

 

 

 

 

 

 

 

 

 

 

Name : Dr. Rajkumar Samuel 

Designation      : Director Technical 

Company Name: Hubert Enviro Care Systems  

Private Limited. 

 



Page I ors Propos31 No IA/T~/NCP/25627 /20 •• 

3. The details of the project, as per the documents submitted by the project 
proponent, and also as informed during the above said EAC meeting, arc 
reported to be as under.- 

(i) The project involves development of Industrial Park in a total area of 
931.015 ha in Taluka Cheyyar, District Tiruvannamalai (Tamil Nadu) promoted 
by M/s State Industries Promotion Corporation of Tamil Nadu Limited. The 
project location is in the revenue limits of Mangal, Kunnavakkam, Mathur, 
karanai, Chellaperumbulimedu, Perumbulimedu, Ukkamperrumbakkam, 
Shozhavaram, Alinjalpattu and Mahajanambakkam villages in Cheyyar Taluk, 
District Thiruvannamalai (Tamil Nadu). 
(ii) The geographical location is 120 .11 '36.SO"N to 120 44 '12.32"N Latitude 
and 790 37' 20.20"E to 790 41' 15.09"E Longitude. 
(iii) The proposed park will house industrial units namely, metallurgical 
industries [item 3(a)J and Induction/Arc Furnaces/Cupola Furnaces of TPH or 
more [item S(k)]. 
(iv) The water demand to the tune of 1 MGD will be made available through 
SIPCOT managed water supply systems from River Cheyyar. "Zero Waste 
Objectives" will be mandated to all member industries as precondition for land 
allotment. 

2. The proposal for 'Development of SIPCOT Industrial Park' in Taluka 
Cheyyar, District Tiruvannamalai (Tamil Nadu) promoted by M/s Stale 
Industries Promotion Corporation of Tamil Nadu Limited . (SIPCOT), was 
considered by the Expert Appraisal Committee (EAC) in the Ministry for 
Infrastructure Development, Coastal Regulation Zone, Building/ Construction 
and Miscellaneous projects, in its 160th meeting held on 28-29 June, 2016. 

This has reference to your application No.DI/EIA-Cheyyar/2016 dated 
22.06.2016, submitting the above proposal to this Ministry for grant of 
Environmental Clearance (EC) in term of the provisions of the Environment 
Impact Assessment (EIA) Notification, 2006 under the Environment (Protection) 
Act, 1986. 

Sir, 

Sub: 'Development of SIPCOT Industrial Park' in Taluka Cheyyar, District 
Tiruvannamalai (Tamil Nadu) by M/ s State Industries Promotion 
Corporation of Tamil Nadu Limited - Environmental Clearance - reg. 

The Managing Director, 
M / s State Industries Promotion Corporation of Tamil Nadu Ltd, 
19 / A, Rukmani Lakshmi pa thy Road, Egmore, 
Chennai - 600 008 (Tamil Nadu) 

To 

Indira Paryavaran Bhawan, 
Jor Bagh Road, New Delhi - 3 

Dated: 30th September, 2016 

F.No.21-181/2014-IA-III 
Government of India 

Ministry of Environment, Forest and Climate Change 
(IA.Ill Section) 

ADMIN
Typewritten text
Annexure 1

ADMIN
Rectangle



Page 2 ors Proposal No IA/TN/NCP/25627/2014 

(i) 'Consent to Establish' shall be obtained from State Pollution Control 
Board under the Air (Prevention and Control of Pollution) Act, 1981 and 
the Water (Prevention and Control of Pollution) Act, 1974. 

(ii) There shall be a continuous green belt along the plant premises, except at 
the designated entry and exit points. 

(iii) The quantity of fresh water usage, water recycling and rainwater 
harvesting shall be measured/recorded to ensure the water balance as 
projected by the project proponent. The record shall be submitted to the 
Regional Office, MoEF&CC along with six Monthly Monitoring reports. 

I. Construction Phase 

PART A - SPECIFIC CONDITIONS 

4. The EAC, in its 160th meeting held on 28-29 June, 2016, has 
recommended the project for grant of Environmental Clearance. As per 
recommendations of the EAC, the Ministry of Environment, Forest and Climate 
Change hereby accords Environmental Clearance to the project 'Development 
of SIPCOT Industrial Park' in Taluka Cheyyar, District Tiruvannama1ai (Tamil 
Nadu) promoted by M / s State Industries Promotion Corporation of Tamil Nadu 
Limited, under the provisions of the EIA Notification, 2006 and 
amendments/ circulars issued thereon, and subject to the specific and general 
conditions as under:- 

(v) The member units will be mandated to establish ETPs as Zero Liquid 
Discharge Plants, to reclaim water for reuse/recycle in the utilities, green belt 
and washings. 
(vi) The process solid waste, sludge from ETP / STP will be stored temporally in 
closed shed, having concrete floor. 
(vii) The sludge will be transferred, periodically as per the plan, for 
pretreatment in Incinerator, if needed and final disposal into Secured land fill. 
Approved facility for Hazardous Solid waste Management Facility which is in 
operation at Gummidipoondi, to which the IP members units will transfer the 
Solid waste. 
(viii) All member units will be mandated to develop atleast 35% of the allotted 
plot area as Green belt with plant and trees. 
(ix) Investment/Cost: The cost of the project is Rs.460 crorc. 
(x) The project is not falling in Critically Polluted area. 
(xi) Forest land: No forest land is involved in the project. 
(xii) Eco-sensitive area: No specific biological diversity like National parks, 
wild life sanctuaries, Tiger reserve, Habituate for migratory birds, Mangrove, 
Wet lands and Botanical/Zoological gardens as Protected area under the 
Wildlife (Protection) Act, 1972, etc., are found in the project Impact area, i.e. 10 
km radius of project area. 
(xiii) Employment Potential: 5000 Nos. 
(xiv) Benefits of the project: Environmentally compatible industrial 
development as Cluster for two types of industries viz., 3(a) and 5 (k). 
(xv) Terms of Reference was accorded to the project vide letter No.21- 
181/2014-IA-III dated 19th March, 2015. 
(xvi) Public Hearing: Public Hearing was conducted on 5th November, 2015 at 
Cheyyar. 



Page 3 ors ProPosal Nn IA/TN/NCP/'256'27 /2014 

(xiv) Construction spoils, including bituminous material and other hazardous 
materials, must not be allowed to contaminate watercourses and the 
dump sites for such material must be secured so that they should not 
leach into the ground water. 

(xv) Parking space to accommodate trucks, cars, two wheelers and bicycles 
shall be provided as per the norms. 

(xvi) Any hazardous waste generalcd during development/ construction phase, 
should be disposed off as per applicable rules and norms with necessary 
approvals of the State Pollution Control Board. 

(xvii) The diesel generator sets to be used during development/ construction 
phase should be low sulphur diesel type and should conform to 
Environment (Protection) Rules prescribed for air and noise emission 
standards. 

(xviii) The diesel required for operating DG sets shall be stored in underground 
tanks and if required, clearance from Chief Controller of Explosives shall 
be taken. 

(xi) Common facilities such as repair shops, rest rooms for drivers and 
attendants shall be provided. 

(xii) All required sanitary and hygienic measures should be in place before 
starting construction activities and to be maintained throughout the 
construction phase. 

(xiii) Soil and ground water samples will be tested to ascertain that there is nc 
threat lo ground water quality by leaching of heavy metals and other toxic 
contaminants. 

(ix) The project proponent shall establish an environmental monitoring cell 
with all the potential polluting units as members to review the 
environmental monitoring data and suggest for improvements. 

(x) Internal Road widths within the industrial area shall be minimum 24 m 
ROW. 

(iv) Special purpose vehicle shall be established for implementation 
monitoring and compliance of the environmental safeguards. 

(v) All the recommendation of the EMP shall be complied with letter anc 
spirit. All the mitigation measures submitted in the EIA report shall bt 
prepared in a matrix format and the compliance for each mitigation plar 
shall be submitted to RO, MoEF&CC along with half yearly compliance 
report. 

(vi) The member units shall provide storage tanks for storage of effluent foi 
monitoring the characteristics of effluent before taking into the CETP for 
further treatment. 

(vii) Proper meters with recording facilities shall be provided to monitor the 
effluent quality and quantity sent from member industries to CETP and 
from CETP to the final disposal/re-use on a continuous basis. 

(viii) Member industries shall treat the effluent to meet the prescribed CETP 
inlet norms. 



Page. ors Propos:,I No. !A/TN/NCP/25627/2014 

(xxviii) Use of glass may be reduced by upto 40% to reduce the electricity 
consumption and load on airconditioning. If necessary, use high quality 
low E value glass. 

(xxix) Roof should meet prescriptive requirement as per Energy Conservation 
Building Code by using appropriate thermal insulation material to fulfill 
requirement. 

(xxx) Opaque wall should meet prescriptive requirement as per Energy 
Conservation Building Code which is proposed to be mandatory for all 
aireonditioned spaces while it is aspirational for non-airconditioned spaces 
by use of appropriate thermal insulation material to fulfill requirement. 

[xxxi] The approval of the competent authority shall be obtained for structural 
safety of the buildings due to earthquake, adequacy of fire fighting 
equipments, etc. as per National Building Code including protection 
measures from lightening etc. 

(xx.xii} Regular supervision of the above and other measures for monitoring 
should be in place all through the development/ construction phase, so as 
to avoid disturbance to the surroundings. 

(xxiii} Storm water control and its re-use as per CGWB and BIS standards for 
various applications. 

(xxiv} Water demand during development/construction should be reduced by 
use of pre-mixed concrete, curing agents and other best practices referred. 

(xxv) Permission to draw ground water shall be obtained from the competent 
Authority prior to construction/ operation of the project. 

(xxvi) Separation of grey and black water should be done by the use of dual 
plumbing line for separation of grey and black water. 

(xxvii) Fixtures for showers, toilet flushing and drinking should be of low flow 
either by use of aerators or pressure reducing devices or sensor based 
control. 

(xix} Vehicles hired for bringing construction material to the site should be in 
good condition and should have a pollution check certificate and should 
conform to applicable air and noise emission standards and should be 
operated only during non-peak hours. 

(xx) Ambient noise levels should conform to residential standards both during 
day and night. Incremental pollution loads on the ambient air and noise 
quality should be closely monitored during development/ construction 
phase. Adequate measures should be made to reduce ambient air and 
noise level during construction phase, so as to conform to the stipulated 
standards by CPCB/SPCB. 

(xxi} Fly ash should be used as building material in the construction as per the 
provisions of Fly Ash Notification of September, 1999 and amended as on 
271.h August, 2003. 

(xxii) Ready mixed concrete must be used in site development and building 
construction. 



Page 5 of8 Proposal No. IA/TN/NCP/25627 /2014 

(xxxiv) The responses/ commitments made to the issues raised during publi. 
hearing shall be complied with in letter and spirit. A hard copy of th: 
action taken shall be submitted to the Ministry. 

(xxxv) 2% of the project cost shall be earmarked for Corporate Environmen 
Responsibility activities. 

(xxxvi) Necessary provision to develop facilities for disabled people shall be mad. 
under Corporate Environment Responsibility. 

(xxxvii) Corporate Environment Responsibility: 

a) The Company shall have a well laid down Environment Policy approved 
by the Board of Directors. 

b) The Environment Policy shall prescribe for standard operating 
process/ procedures to bring into focus any infringements/ deviation/ 
violation of the environmental or forest norms/ conditions. 

c) The hierarchical system or Administrative Order of the company to 
deal with environmental issues and for ensuring compliance with the 
environmental clearance conditions shall be furnished. 

d) To have proper checks and balances, the company shall have a well 
laid down system of reporting of non-compliances/ violations of 
environmental norms to the Board of Directors of the company and/or 
shareholders or slakeholders at large. 

II. Operation Phase 

(i) All the topsoil excavated during development/ construction activities 
should be stored for use in horticulture/ landscape development within the 
project site. 

(ii) Disposal of muck during development/ construction phase should not 
create any adverse effect on the neighbouring communities and be 
disposed taking the necessary precautions for general safety and health 
aspects of people, only in approved sites with the approval of competen1 
authority. 

(iii) The solid waste generated should be properly collected and segregated. 
Wet garbage should be composted and dry/ inert solid waste should be 
disposed off to the approved sites for land filling after recovering recyclable 
material. 

(iv) Diesel power generating sets proposed as source of back up power for 
elevators and common area illumination during operation phase should be 
of enclosed type and conform to rules made under the Environment 
(Protection) Act, 1986. The height of stack of DG sets should be equal to 
the height needed for the combined capacity of all proposed DG sets. The 
location of the DG sets may be decided with in consultation with State 
Pollution Control Board. 

(v) Noise should be controlled to ensure that it does not exceed the prescribed 
standards. During night time the noise levels measured at the boundary 

(xxxiii) Under the provisions of Environment (Protection) Act, 1986, legal actioi 
shall be initiated against the project proponent if it was found tha 
construction of the project has been started without obtainin, 
environmental clearance. 



Page 60(8 PmroMI No I/\/Ttl/llCP/'2S627 /'2014 

i] The environmental safeguards contained in the ElA Report should be 
implemented in letter and spirit. 

ii) Provision should be made for supply of kerosene or cooking gas and 
pressure cooker to the labourers during construction phase. 

iii) Six monthly monitoring reports should be submitted to the Ministry and 
it's Regional Office, Chennai. 

iv) A copy of the environmental clearance letter shall also be displayed on the 
website of the concerned State Pollution Control Board. The EC letter shall 
also be displayed at the Regional Office, District Industries centre and 
Collector's Office/ Tchsildar's office for 30 days. 

v) The project proponent shall set up a separate environmental management 
cell for effective implementation of the stipulated environmental 
safeguards under the supervision of a Senior Executive. 

PART - B: GENERAL CONDITIONS 

of the building shall be restricted to the permissible levels to comply with 
the prevalent regulations. 

(vi) The green belt of the adequate width and density preferably with local 
species along the periphery of the plot shall be raised so as to provide 
protection against particulates and noise. 

(vii) Weep holes in the compound walls shall be provided Lo ensure natural 
drainage of rain water in the catchment area during the monsoon period. 

(viii) Rain water harvesting for roof run- off and surface run- off, as plan 
submitted should be implemented. Before recharging the surface run off, 
pre-treatment must be done to remove suspended matter, oil and grease. 
The borewell for rainwater recharging should be kept at least 4 mts. above 
the highesl ground water table. 

(ix) The ground waler level and its quality should be monitored regularly in 
consultation with Central Ground Water Authority. 

(x) Traffic congestion near the entry and exit points from the roads adjoining 
the proposed project site must be avoided. Parking, loading and unloading 
should be fully internalized and no public space should be utilized. 

(xi) A Report on the energy conservation measures confirming to energy 
conservation norms finalise by Bureau of Energy Efficiency should be 
prepared incorporating details about building materials & technology, R & 
U Factors etc and submit to the Ministry in three months time. 

(xii) Energy conservation measures like installation of CP'Ls/TF'Ls for the 
lighting the areas outside the building should be integral part of the 
project design and should be in place before project commissioning. Use 
CF Ls and TFLs should be properly collected and disposed off/ sent for 
recycling as per the prevailing guidelines/ rules of the regulatory authority 
to avoid mercury contamination. Use of solar panels may be done to the 
extent possible. 

(xiii) The building should have adequate distance between them to allow 
movement of fresh air and passage of natural light, air and ventilation. 



Page 7 018 Proposal No. IA/TN/NCP/25627 /2014 

13. A copy of the clearance shall be sent by the proponent to the concerned 
Panchayat, Zila Parishad/Municipal Corporation, Urban Local Body and the 
Local NGO, if any, from whom suggestions/ representations, if any, were 
received while processing the proposal. The clearance letter shall also be put on 
the website of the company by the proponent. 

12. Any appeal against the clearance lies with the National Green Tribunal, if 
preferred, within a period of 30 days as prescribed under Section 16 of the 
National Green Tribunal Act, 2010. 

10. The project proponent should advertise in at least two local Newspapers 
widely circulated in the region, one of which shall be in the vernacular language 
informing that the project has been accorded Environmental Clearance anc 
copies of clearance letters are available with the State Pollution Control Boarc 
and may also be seen on the website of the Ministry of Environment, Forest anc 
Climate Change at http:/ /www.envfor.nic.in. The advertisement should be made 
within Seven days from the date of receipt of the Clearance letter and a copy o: 
the same should be forwarded to the Regional office of this Ministry at Chennai. 

11. This clearance is subject to final order of the Hon'ble Supreme Court of 
India in the matter of Goa Foundation Vs Union of India in Writ Petition (Civil) 
No.460 of 2004 as may be applicable to this project. 

9. All other statutory clearances such as the approvals for storage of diese 
from Chief Controller of Explosives, Fire Department, Civil Aviation Department 
Forest Conservation Act, 1980 and Wildlife (Protection) Act, 1972 etc. shall be 
obtained, as applicable by project proponents from the respective competent 
authorities. 

7. In the case of any change(s) in the scope of the project, the project woulc 
require a fresh appraisal by this Ministry. 

8. The Ministry reserves the right to add additional safeguard measure: 
subsequently, if found necessary, and to take action including revoking of the 
environment clearance under the provisions of the Environmental (Protection 
Act, 1986, to ensure effective implementation of the suggested safeguarc 
measures in a time bound and satisfactory manner. 

5. The above stipulations would be enforced among others under th: 
provisions of Water (Prevention and Control of Pollution) Act, 1974, the Ai 
(Prevention and control of Pollution) act 1981, the Environment (Protection) Act 
1986, the Public Liability (Insurance) Act, 1991 and the EIA Notification, 2006. 

6. Officials from the Regional Office of MoEF&CC at Chennai who would b: 
monitoring the implementation of environmental safeguards should be given ful 
cooperation, facilities and documents/ data by the project proponents durinj 
their inspection. A complete set of all the documents submitted to MoEF&CC 
should be forwarded to the CCF, Regional Office of MoEF&CC at Chennai. 

vi) The funds earmarked for environment management plan shall be includec 
in the budget and this shall not be diverted for any other purpose. 



rag, s ors ProPOsal No. IA/TN/NCP/25627 /201• 

Copv to: - 
1) The Secretary, Environment & Forests Department, Govt. of Tamil Nadu, 

Saint Geroge Port, Chennai 
2) The Chairman, Central Pollution Control Board, Parivesh Bhavan, CBD­ 

cum-Office Complex, East Arjun Nagar, Delhi-32 
3) The Member Secretary, Tamil Nadu State Pollution Control Board, Chennai. 
4) The Additional Principal Chief Conservator of Forests (C), Ministry of 

Environment, Forests and Climate Change, Regional Office, 1st Floor, 
Handloom Export Promotion Council, 34, Cathedral Garden Road, 
Nungambakkam, Chennai - 34 

5) Guard File , , j 
6) Monitoring File ~ 

~q\2.ofb 
(S.K. Srivastava) 

Scientist E 

15. The environmental statement for each financial year ending 31st March in 
Form-V as is mandated to be submitted by the project proponent to the 
concerned State Pollution Control Board as prescribed under the Environment 
(Protection) Rules, 1986, as amended subsequently, shall also be put on the 
website of the company along with the status of compliance of EC conditions 
and shall also be sent to the respective Regional Offices of MoEF&CC by e-mail. 

tq\io<' 
(S.K. Srivastava) 

Scientist E 

14. The proponent shall upload the status of compliance of the stipulated EC 
conditions, including results of monitored data on their website and shall update 
the same periodically. It shall simultaneously be sent to the Regional Office of 
MoEF, the respective Zonal Office of CPCB and the SPCB. The criteria pollutant 
levels namely; SPM, RSPM, 802, NOx (ambient levels as well as stack emissions) 
or critical sectoral parameters, indicated for the project shall be monitored and 
displayed at a convenient location near the main gate of the company in the 
public domain. 



1

 

 

 

 

 
                                                                                    

Category of the Industry :
                                                                                    

                                                                                    
CONSENT ORDER NO. 2201212372473           DATED: 31/05/2022.

                                                                                    
PROCEEDINGS NO.T4/TNPCB/F.0663TVM/RL/TVM/A/2022    DATED: 31/05/2022

                                                                                    
__________________________________________________________________

                                                                                    

                                                                                    
        Consent to establish or take steps to establish is hereby granted under Section 21 of the Air (Prevention and control of Pollution)

Act,1981, as amended in 1987 and the Rules and Orders made there under to

                                                                                    
                            The Managing Director,

                            M/s . SIPCOT INDUSTRIAL PARK, CHEYYAR

                          S.F No.1 to 34,161,163,164 Pt,165 to 198 of Kunnavakkam Village, 222, 223, 225 to 228, 230 to 243, 253 & 255 of

Karanai Village, 58 to 70, 285, 288 to 306, 315 to 359 of Mahajanapakkam Village, Cheyyar Taluk, 2, 5A & B, 6 to 10, 12B, 15 A &

B, 16 A to C, 17 to 32, 122 (except 13,17), 123 to 139, 140 A & B, 141, 151, 204, 205, 239 to 242, 244 to 250, 410,411,416,417 &

419 & 420 of Sholavaram Village, 2 to 12, 13A, 42 to 47, 54 & 91 of Chellaperumbulimedu Village, 1 to 5, 6A & B, 7, 8, 9A to D, 10

to 12, 13 A & B, 14 A & B, 15,16, 17 A & B, 18, 19A to C, 20, 21A & B, 22 A & B, 23B4 to B6, C , D, 24, 25A,26 to 34, 35 Part, 36

to 44, 47 to 54, 56, 57, 69 to 71, 74 to76, 81 to 84, 139, 140, 146 & 147 of Perumbulimedu Village, 147 to 169, 170/1B2 to 1B5,

170/2pt, 3 pt & 4A1, 179/1, 2A to 2C, 3A to 3E, 4A to 4C, 180 to 182, 183/1, 2 pt, 3, 184 to 190, 191A, 192, 193, 194A, 371 to 376 of

Mathur Village, 1, 2, 58A, 61A, 191, 218 & 219 of Mangal Village, 1A, 1B,2, 3, 4A & B, 5, 6A & B, 7A & B, 8A (except 8A/5),

11,12/1C, 2, 3pt, 4C1 to 4C9, 13 to 20, 22, 23 pt(except 6A,6B), 24/1 pt to 3 pt, 26 to 30 of Alinjalpattu Village, 1 to 3 , 8, 19 & 21 of

,

                          UKKAMPERUMBAKKAM Village,

                          Vembakkam Taluk,

                          Tiruvannamalai District.

        Authorizing occupier to establish or take steps to establish the industry in the site mentioned below:

                           S.F No. 1 to 34,161,163,164 Pt,165 to 198 of Kunnavakkam Village, 222, 223, 225 to 228, 230 to 243, 253 & 255 of

Karanai Village, 58 to 70, 285, 288 to 306, 315 to 359 of Mahajanapakkam Village, Cheyyar Taluk, 2, 5A & B, 6 to 10, 12B, 15 A &

RED

SUB: TNPC Board-Consent for Establishment-M/s. SIPCOT INDUSTRIAL PARK, CHEYYAR , S.F.
No. 1 to 34,161,163,164 Pt,165 to 198 of Kunnavakkam Village, 222, 223, 225 to 228, 230 to 243,
253 & 255 of Karanai Village, 58 to 70, 285, 288 to 306, 315 to 359 of Mahajanapakkam Village,
Cheyyar Taluk, 2, 5A & B, 6 to 10, 12B, 15 A & B, 16 A to C, 17 to 32, 122 (except 13,17), 123 to
139, 140 A & B, 141, 151, 204, 205, 239 to 242, 244 to 250, 410,411,416,417 & 419 & 420 of
Sholavaram Village, 2 to 12, 13A, 42 to 47, 54 & 91 of Chellaperumbulimedu Village, 1 to 5, 6A &
B, 7, 8, 9A to D, 10 to 12, 13 A & B, 14 A & B, 15,16, 17 A & B, 18, 19A to C, 20, 21A & B, 22 A
& B, 23B4 to B6, C , D, 24, 25A,26 to 34, 35 Part, 36 to 44, 47 to 54, 56, 57, 69 to 71, 74 to76, 81 to
84, 139, 140, 146 & 147 of Perumbulimedu Village, 147 to 169, 170/1B2 to 1B5, 170/2pt, 3 pt &
4A1, 179/1, 2A to 2C, 3A to 3E, 4A to 4C, 180 to 182, 183/1, 2 pt, 3, 184 to 190, 191A, 192, 193,
194A, 371 to 376 of Mathur Village, 1, 2, 58A, 61A, 191, 218 & 219 of Mangal Village, 1A, 1B,2,
3, 4A & B, 5, 6A & B, 7A & B, 8A (except 8A/5), 11,12/1C, 2, 3pt, 4C1 to 4C9, 13 to 20, 22, 23
pt(except 6A,6B), 24/1 pt to 3 pt, 26 to 30 of Alinjalpattu Village, 1 to 3 , 8, 19 & 21 of ,
UKKAMPERUMBAKKAM village, Vembakkam Taluk and Tiruvannamalai District - for the
establishment or take steps to establish the industry under Section 21 of the Air(Prevention and
control of Pollution)Act,1981, as amended in 1987(Central Act. 14 of 1981)-Issued -Reg.

REF: 1.	Unit’s application no.   12372473  dated 24.09.2020
2.	IR.No : F.0663TVM/RL/AE/TVM/2020 dated 18/12/2022
3.	Minutes of the 197th TSC meeting vide item no. 197-3 dated:25.05.2022.

ADMIN
Typewritten text
Annexure - 2



2

 

 

 

 

 

B, 16 A to C, 17 to 32, 122 (except 13,17), 123 to 139, 140 A & B, 141, 151, 204, 205, 239 to 242, 244 to 250, 410,411,416,417 &

419 & 420 of Sholavaram Village, 2 to 12, 13A, 42 to 47, 54 & 91 of Chellaperumbulimedu Village, 1 to 5, 6A & B, 7, 8, 9A to D, 10

to 12, 13 A & B, 14 A & B, 15,16, 17 A & B, 18, 19A to C, 20, 21A & B, 22 A & B, 23B4 to B6, C , D, 24, 25A,26 to 34, 35 Part, 36

to 44, 47 to 54, 56, 57, 69 to 71, 74 to76, 81 to 84, 139, 140, 146 & 147 of Perumbulimedu Village, 147 to 169, 170/1B2 to 1B5,

170/2pt, 3 pt & 4A1, 179/1, 2A to 2C, 3A to 3E, 4A to 4C, 180 to 182, 183/1, 2 pt, 3, 184 to 190, 191A, 192, 193, 194A, 371 to 376 of

Mathur Village, 1, 2, 58A, 61A, 191, 218 & 219 of Mangal Village, 1A, 1B,2, 3, 4A & B, 5, 6A & B, 7A & B, 8A (except 8A/5),

11,12/1C, 2, 3pt, 4C1 to 4C9, 13 to 20, 22, 23 pt(except 6A,6B), 24/1 pt to 3 pt, 26 to 30 of Alinjalpattu Village, 1 to 3 , 8, 19 & 21 of

,

                          UKKAMPERUMBAKKAM Village,

                          Vembakkam Taluk,

                           Tiruvannamalai District.

        This Consent to establish is valid upto September 29, 2026, or till the industry obtains consent to operate under Section 21 of the

Air (Prevention and control of Pollution) Act, 1981, as amended in 1987 whichever is earlier subject to special and general conditions

enclosed. 

                                                                                    
                                                                                    
                                                                                    

To

The Managing Director,

M/s.SIPCOT INDUSTRIAL PARK, CHEYYAR,

State Industries Promotion Corporation of Tamilnadu Limited, 19-A, Rukmani Lakshmipathy Road, Post Box No. 7223, Egmore,

Chennai

,

Pin: 600008

                                                                                    
Copy to:

1.The Commissioner,  VEMBAKKAM-Panchayat Union, Vembakkam Taluk, Tiruvannamalai District .

2. The District Environmental Engineer, Tamil Nadu Pollution Control Board, THIRUVANNAMALAI.

3. The JCEE-Monitoring, Tamil Nadu Pollution Control Board, Vellore.

4. File

-----------

For Member Secretary,
Tamil Nadu Pollution Control Board,

Chennai

RATNAM 

VIJAYABASKARAN

Digitally signed by RATNAM 

VIJAYABASKARAN 

Date: 2022.06.01 12:05:59 +05'30'



3

 

 

 

 

 
SPECIAL CONDITIONS

                                                                                    
1. This consent to establish is valid for establishing the facility for the manufacture of products/

byproducts (Col. 2) at the rate (Col 3) mentioned below. Any change in the product/byproduct and its
quantity has to be brought to the notice of the Board and fresh consent has to be obtained.

Sl.
No.

Description Quantity Unit

Product Details
1.  Development of Industrial Park to

accommodate industrial units namely
Metallurgical Industries -3(a) and Induction/Arc
Furnaces/Cupola Furnaces 5 TPH or more- 5(k)
as per EIA Notification 2006

 931.015  Hectares

2. This consent to establish is valid for establishing the facility with the below mentioned emission/noise
sources along with the control measures and/or stack .Any change in the emission source/control
measures/change in stack height has to be brought to the notice of the Board and fresh consent has to
be obtained if necessary.

I Point source emission with stack :

Stack
No.

Point Emission Source Air pollution
Control measures

Stack height
from Ground
Level in m

Gaseous Discharge
in Nm3/hr

II Fugitive/Noise emission :

Sl.
No.

Fugitive or Noise  Emission
sources

Type of emission Control
measures

3. Special Additional Conditions:
i. The unit shall install the approved retrofit emission control device/equipment with at least 70%

Particulate matter reduction efficiency on all DG sets with capacity of 125 KVA and above or
otherwise the unit shall be shift to gas based generators within the time frame prescribed in the
notification No. TNPCB/Labs/DD(L)02151/2019 dated 10.06.2020 issued by TNPCB.

ii. The unit shall obtain No Objection Certificate (NOC) from the Tamil Nadu Bio Diversity Board
/National Bio Diversity Authority if the unit is using any Biological resources or knowledge
associated thereto as per the provisions of Biological Diversity Act 2002.

4. Additional Conditions:



4

 

 

 

 

 

                                                                                    
                                                                                    

 1.	The unit shall house Industrial Units as per Environmental Clearance issued by MoEF & CC vide
F.No. 21-181/2014 IA-III dated 30.09.2016 in an area of 746.36 ha. (1844.3 acres) earmarked within
the SIPCOT Industrial Park Cheyyar as assured in letter dated: 01.02.2022 and Non EC category
industries excluding 14 types of highly polluting industries as specified in Annexure I of GO Ms. No
213 dated 30.03.1989 from Dusi Mamandur Lake as Annexure II of the Said GO in an area earmarked
as 184.64 ha. (456.26 acres).
2.	The unit shall comply with the conditions as stipulated in the Environmental Clearance obtained
from MoEF & CC vide F.No. 21-181/2014 IA-III dated 30.09.2016.
3.	In accordance with Item No.9 of the EIA Notification, 2006, the unit shall possess valid EC while
applying for CTE/ CTO of the Board.
4.	In accordance with Item No.11 of the EIA Notification, 2006, any new industry shall obtain NOC
from MoEF/ SEIAA in the event of transfer of original EC in a different name.
5.	The unit shall obtain prior Environmental Clearance as per EIA Notification,2006 , if any EC
attracting units are housed inside the premises.
6.	The unit shall ensure that no process emission is let out from its activity.
7.	The unit shall conduct Ambient Noise level survey report and Ambient Air Quality survey report for
base line data to assess the quality of Ambient Air and Ambient Noise level and submit the report
within one month’s time.
8.	The SIPCOT shall ensure that the allotted units are mandated that all the member industries to
develop green belt in 35% of their allotted area.
9.	The unit shall allot 5% of the total plot area (931.015 Hectares) for Solid Waste Management.
10.	The unit shall ensure that the actual occupying units obtain consent from the TNPCB separately for
their establishment & operation and should have valid consent of the Board for their activity.
11.	The unit shall remit consent fee in case of revision by the Government.
12.	This consent order does not absolve from obtaining necessary permission / Clearance from other
Authority or under other statutes as applicable.

For Member Secretary,
Tamil Nadu Pollution Control Board,

Chennai

RATNAM 

VIJAYABASKARAN

Digitally signed by RATNAM 

VIJAYABASKARAN 

Date: 2022.06.01 12:06:31 +05'30'



5

 

 

 

 

 
GENERAL CONDITIONS

                                                                                    

                                                                                    
                                                                                    
                                                                                    

1. This consent to establish cannot be construed as consent to operate and the unit shall not commence
the operation without obtaining the Consent to operate.

2. The applicant shall make a request for grant of consent to operate at least thirty days, before the
commissioning of trial production.

3. Any Change in the details furnished in the conditions has to be brought to the notice of the Board and
got approved by the Board, before obtaining consent to operate under the said Act.

4. The unit has to comply with the provisions of Public Liability Insurance Act, 1991 to provide
immediate relief in the event of any hazard to human beings, other living creatures/plants and
properties while handling and storage of hazardous substances (wherever applicable).

5. Consent to operate will not be issued unless the unit complies with the conditions of consent to
establish.

6. The unit shall provide adequate water sprinklers for the control of dust emission during the loading
and unloading of construction material so as to minimize the dust emission.

7. The unit shall provide water sprinklers along the temporary roads inside the premises to avoid fugitive
dust emission during the vehicle movements.

8. The unit shall develop green belt of adequate width around the premises.
9. In case there is any change in the management, the unit shall inform the change with relevant

documents immediately.

For Member Secretary,
Tamil Nadu Pollution Control Board,

Chennai

RATNAM 

VIJAYABASKARAN

Digitally signed by RATNAM 

VIJAYABASKARAN 

Date: 2022.06.01 12:06:56 +05'30'



1

 

 

 

 

 
                                                                                    

Category of the Industry :
                                                                                    

                                                                                    
CONSENT ORDER NO. 2201112372473           DATED: 31/05/2022.

                                                                                    
PROCEEDINGS NO.T4/TNPCB/F.0663TVM/RL//TVM/W/2022     DATED: 31/05/2022

                                                                                    
___________________________________________________________________

                                                                                    
        Consent to establish or take steps to establish is hereby granted under Section 25 of the Water (Prevention and control of

Pollution) Act,1974, as amended in 1988(Central Act 6 of 1974) (hereinafter referred to as 'The Act') and the Rules and Orders made

there under to

                            The Managing Director,

                            SIPCOT INDUSTRIAL PARK, CHEYYAR

        Authorizing occupier to establish or take steps to establish the industry in the site mentioned below:

                           S.F. No.1 to 34,161,163,164 Pt,165 to 198 of Kunnavakkam Village, 222, 223, 225 to 228, 230 to 243, 253 & 255 of

Karanai Village, 58 to 70, 285, 288 to 306, 315 to 359 of Mahajanapakkam Village, Cheyyar Taluk, 2, 5A & B, 6 to 10, 12B, 15 A &

B, 16 A to C, 17 to 32, 122 (except 13,17), 123 to 139, 140 A & B, 141, 151, 204, 205, 239 to 242, 244 to 250, 410,411,416,417 &

419 & 420 of Sholavaram Village, 2 to 12, 13A, 42 to 47, 54 & 91 of Chellaperumbulimedu Village, 1 to 5, 6A & B, 7, 8, 9A to D, 10

to 12, 13 A & B, 14 A & B, 15,16, 17 A & B, 18, 19A to C, 20, 21A & B, 22 A & B, 23B4 to B6, C , D, 24, 25A,26 to 34, 35 Part, 36

to 44, 47 to 54, 56, 57, 69 to 71, 74 to76, 81 to 84, 139, 140, 146 & 147 of Perumbulimedu Village, 147 to 169, 170/1B2 to 1B5,

170/2pt, 3 pt & 4A1, 179/1, 2A to 2C, 3A to 3E, 4A to 4C, 180 to 182, 183/1, 2 pt, 3, 184 to 190, 191A, 192, 193, 194A, 371 to 376 of

Mathur Village, 1, 2, 58A, 61A, 191, 218 & 219 of Mangal Village, 1A, 1B,2, 3, 4A & B, 5, 6A & B, 7A & B, 8A (except 8A/5),

11,12/1C, 2, 3pt, 4C1 to 4C9, 13 to 20, 22, 23 pt(except 6A,6B), 24/1 pt to 3 pt, 26 to 30 of Alinjalpattu Village, 1 to 3 , 8, 19 & 21 of

,

                          UKKAMPERUMBAKKAM Village,

                          Vembakkam Taluk,

                           Tiruvannamalai District.

        This Consent to establish is valid upto September 29, 2026, or till the industry obtains consent to operate under Section 25 of the

Water (Prevention and control of Pollution) Act, 1974, as amended in 1988 whichever is earlier subject to special and general

conditions enclosed.

RED

SUB: TNPC Board-Consent for Establishment-M/S SIPCOT INDUSTRIAL PARK, CHEYYAR S.F No. 1
to 34,161,163,164 Pt,165 to 198 of Kunnavakkam Village, 222, 223, 225 to 228, 230 to 243, 253 &
255 of Karanai Village, 58 to 70, 285, 288 to 306, 315 to 359 of Mahajanapakkam Village, Cheyyar
Taluk, 2, 5A & B, 6 to 10, 12B, 15 A & B, 16 A to C, 17 to 32, 122 (except 13,17), 123 to 139, 140
A & B, 141, 151, 204, 205, 239 to 242, 244 to 250, 410,411,416,417 & 419 & 420 of Sholavaram
Village, 2 to 12, 13A, 42 to 47, 54 & 91 of Chellaperumbulimedu Village, 1 to 5, 6A & B, 7, 8, 9A
to D, 10 to 12, 13 A & B, 14 A & B, 15,16, 17 A & B, 18, 19A to C, 20, 21A & B, 22 A & B, 23B4
to B6, C , D, 24, 25A,26 to 34, 35 Part, 36 to 44, 47 to 54, 56, 57, 69 to 71, 74 to76, 81 to 84, 139,
140, 146 & 147 of Perumbulimedu Village, 147 to 169, 170/1B2 to 1B5, 170/2pt, 3 pt & 4A1, 179/1,
2A to 2C, 3A to 3E, 4A to 4C, 180 to 182, 183/1, 2 pt, 3, 184 to 190, 191A, 192, 193, 194A, 371 to
376 of Mathur Village, 1, 2, 58A, 61A, 191, 218 & 219 of Mangal Village, 1A, 1B,2, 3, 4A & B, 5,
6A & B, 7A & B, 8A (except 8A/5), 11,12/1C, 2, 3pt, 4C1 to 4C9, 13 to 20, 22, 23 pt(except
6A,6B), 24/1 pt to 3 pt, 26 to 30 of Alinjalpattu Village, 1 to 3 , 8, 19 & 21 of ,
UKKAMPERUMBAKKAM Village, Vembakkam Taluk, Tiruvannamalai District - for the
establishment or take steps to establish the industry under Section 25 of the Water (Prevention and
control of Pollution)Act,1974, as amended in 1988(Central Act 6 of 1974)- Issued- Reg.

REF: 1.	Unit’s application no.   12372473  dated 24.09.2020
2.	IR.No : F.0663TVM/RL/AE/TVM/2020 dated 18/12/2022
3.	Minutes of the 197th TSC meeting vide item no. 197-3 dated:25.05.2022.



2

 

 

 

 

 
                                                                                    
                                                                                    
                                                                                    

To

The Managing Director,

M/s.SIPCOT INDUSTRIAL PARK, CHEYYAR,

State Industries Promotion Corporation of Tamilnadu Limited, 19-A, Rukmani Lakshmipathy Road, Post Box No. 7223, Egmore,

Chennai

,

Pin: 600008

                                                                                    
Copy to:

1.The Commissioner,  VEMBAKKAM-Panchayat Union, Vembakkam Taluk, Tiruvannamalai District .

2. The District Environmental Engineer, Tamil Nadu Pollution Control Board, THIRUVANNAMALAI.

3. The JCEE-Monitoring, Tamil Nadu Pollution Control Board, Vellore.

4. File

-----------

For Member Secretary,
Tamil Nadu Pollution Control Board,

Chennai

RATNAM VIJAYABASKARAN
Digitally signed by RATNAM 

VIJAYABASKARAN 

Date: 2022.06.01 12:08:27 +05'30'



3

 

 

 

 

 
SPECIAL CONDITIONS

                                                                                    
1. This consent to establish is valid for establishing the facility for the manufacture of products/

byproducts (Col. 2) at the rate (Col 3) mentioned below. Any change in the product/byproduct and its
quantity has to be brought to the notice of the Board and fresh consent has to be obtained.

Sl.
No.

Description Quantity Unit

Product Details
1.  Development of Industrial Park to

accommodate industrial units namely
Metallurgical Industries -3(a) and Induction/Arc
Furnaces/Cupola Furnaces 5 TPH or more- 5(k)
as per EIA Notification 2006

 931.015  Hectares

2. The unit shall provide Sewage Treatment Plant and /or Effluent Treatment Plant as indicated below.

a Sewage Treatment Plant:

Treatment status: Septic Tank and SP/DT

SL. No. Name of the Treatment
Unit

No. of Units Dimensions in metres

1.  Septic Tank  1  4.2 x 2.95 x 2.72

2.  Soak Pit  1  1.0 x 1.0 x 1.0

b Effluent Treatment Plant:

Treatment status: No trade effluent and hence does not arise

SL. No. Name of the Treatment
Unit

No. of Units Dimensions in metres

1.
3. This consent to establish is valid for establishing the facility with the below  mentioned outlets for the

discharge of sewage/trade effluent. Any change in the outlets and the quantity has to be brought to the
notice of the Board and fresh consent has to be obtained.

Outlet No. Description of Outlet Maximum daily discharge
in KLD

Point of disposal

Effluent Type : Sewage

1.  Sewage  1.27  SIPCOT own land

Effluent Type : Trade Effluent
4. Special Additional Conditions:

The unit shall obtain No Objection Certificate (NOC) from the Tamil Nadu Bio Diversity Board
/National Bio Diversity Authority if the unit is using any Biological resources or knowledge
associated thereto as per the provisions of Biological Diversity Act 2002.

5. Additional Conditions:



4

 

 

 

 

 

 1.	The unit shall house Industrial units as per Environmental Clearance issued by MoEF & CC vide
F.No. 21-181/2014 IA-III dated 30.09.2016 in an area of 746.36 ha. (1844.3 acres) earmarked within
the SIPCOT Industrial Park Cheyyar as assured in letter dated: 01.02.2022 and Non EC category
industries excluding 14 types of highly polluting industries as specified in Annexure I of GO Ms. No
213 dated 30.03.1989 from Dusi Mamandur Lake as Annexure II of the Said GO in an area earmarked
as 184.64 ha. (456.26 acres).
2.	The unit shall comply with the conditions as stipulated in the Environmental Clearance obtained
from MoEF & CC vide F.No. 21-181/2014 IA-III dated 30.09.2016.
3.	The issue of CTE to the project shall not be construed as CTO and shall not commission the project
without obtaining CTO from the Board.
4.	The unit shall start its establishment activities only after getting the necessary project/building
approvals from the competent authorities.
5.	In accordance with Item No.9 of the EIA Notification, 2006, the unit shall possess valid EC while
applying for CTE/ CTO of the Board.
6.	In accordance with Item No.11 of the EIA Notification, 2006, any new industry shall obtain NOC
from MoEF/ SEIAA in the event of transfer of original EC in a different name.
7.	The unit shall obtain prior Environmental Clearance as per EIA Notification, 2006, if any EC
attracting units are housed inside the premises.
8.	This consent order does not absolve from obtaining necessary permission / Clearance from other
Authority or under other statutes as applicable.
9.	The unit shall obtain necessary clearances from the appropriate authorities for the stability of all the
structures and ETP/ STP.
10.	The unit shall submit baseline data for ground water to assess the quality of ground water for 1 KM
radius outside the boundary of the project and also inside available open wells within a month’s time.
11.	The unit has to ensure that all the member Industries within the industrial Park shall make their
own arrangements to achieve zero discharge of the trade effluents, solid waste & E waste
management, gaseous emission and noise control measures to achieve the standards prescribed by the
TNPCB.
12.	The unit shall obtain the necessary permission / NOC of water supply from the TWAD Board /
competent Authority.
13.	The unit shall provide septic tank followed by soak pit to treat the sewage generated from SIPCOT
administrative building, so as to achieve the standards prescribed by the Board.
14.	The unit shall ensure that the allotted industrial units obtain consent from the TNPCB separately
for their establishment & operation in this industrial estate.
15.	The SIPCOT shall house industries in the industrial park in compliance to the provisions of
G.O.Ms.No.213 of Environment and Forest (EC-I) Department dated 30.03.1989 and G.O.Ms.No.127
of Environment and Forest (EC-3) Department dated 08.05.1998.
16.	The SIPCOT shall ensure that the allotted units are mandated to implement own sewage treatment
system for treating and disposing the sewage and shall ensure that no treated / untreated sewage shall
gain access outside the unit premises on land / water source under any circumstances.
17.	The unit shall allot 5% of the total plot area (931.015 Hectares) for Solid Waste Management.
18.	 The SIPCOT shall ensure that the allotted units not dig any well or bore well inside their premises
for drawing of ground water.
19.	The SIPCOT shall ensure that the allotted units are mandated that the water courses/pathai leading
to the Water bodies located in the surroundings will not be disturbed and in this regard a condition
shall be imposed in the allotment order to the member units.
20.	The proponent shall provide Rain Water Harvesting pits so as to recharge the ground water table.
21.	The bio degradable solid waste, non bio degradable solid waste, STP sludge, etc generated from the
project activity shall be properly collected, segregated and disposed as per the provision of Solid
waste(Management and Handling) Rules,2016.
22.	The plastic wastes shall be segregated and disposed as per the provisions of Plastic Waste
(Management and Handling) Rules, 2016.
23.	The unit shall adopt safe and environment friendly management practices within the premises.
24.	The unit shall provide solar powered lights for illumination of common areas, lighting for gardens
and street lighting.
25.	The unit shall earmark the buffer zone all around the periphery of the layout.
26.	The unit shall ensure that the actual occupying units obtain consent from the TNPCB separately for
their establishment & operation and should have valid consent of the Board for their activity.
27.	The unit shall comply with the E- waste Management Rules, 2016. E-waste as listed in Schedule –
I generated by them shall be channelized through collection centre or dealer of authorized producer or
dismantler or recycler or through the designated take back service provider of the producer to
authorized dismantler or recycler. The unit shall maintain records of e- waste generated by them in
Form – 2 and make such records available for scrutiny by the TNPCB. The unit shall file annual
returns in Form -3, to the TNPCB on or before the 30th day of June following the financial year.
28.	The unit shall remit consent fee in case of revision by the Government.



5

 

 

 

 

 

                                                                                    
                                                                                    

For Member Secretary,
Tamil Nadu Pollution Control Board,

Chennai

RATNAM 

VIJAYABASKARAN

Digitally signed by RATNAM 

VIJAYABASKARAN 

Date: 2022.06.01 14:00:45 +05'30'



6

 

 

 

 

 
GENERAL CONDITIONS

                                                                                    

                                                                                    
                                                                                    
                                                                                    

1. This consent to establish cannot be construed as consent to operate and the unit shall not commence
the operation without obtaining the Consent to operate.

2. The applicant shall make a request for grant of consent to operate at least thirty days, before the
commissioning of trial production.

3. Any Change in the details furnished in the conditions has to be brought to the notice of the Board and
got approved by the Board, before obtaining consent to operate under the said Act.

4. The unit has to comply with the provisions of Public Liability Insurance Act, 1991 to provide
immediate relief in the event of any hazard to human beings, other living creatures/plants and
properties while handling and storage of hazardous substances (wherever applicable).

5. Consent to operate will not be issued unless the unit complies with the conditions of consent to
establish.

6. The unit shall provide adequate water sprinklers for the control of dust emission during the loading
and unloading of construction material so as to minimize the dust emission.

7. The unit shall provide water sprinklers along the temporary roads inside the premises to avoid fugitive
dust emission during the vehicle movements.

8. The unit shall develop green belt of adequate width around the premises.
9. In case there is any change in the management, the unit shall inform the change with relevant

documents immediately.

For Member Secretary,
Tamil Nadu Pollution Control Board,

Chennai

RATNAM 

VIJAYABASKARAN

Digitally signed by RATNAM 

VIJAYABASKARAN 

Date: 2022.06.01 14:01:12 +05'30'



consent
Typewritten text
Annexure - 3



SIPCOT-GREENBELT 

 

 

 

 

consent
Typewritten text
Annexure - 4



 

 

 

 



 

 

 



  

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



INDIVIDUAL INDUSTRIES – GREENBELT 

 

 

 

 



consent
Typewritten text
Grasim - Greenbelt development 







AUTOLIV – ETP  

 

 

 

 

 

consent
Typewritten text
Annexure - 5



GLOBAL PHARMA – ETP 

   

   

  

 

 

 

 



SCHWING STETTER-ETP 

  

   

  



 

 

 

 

 

 

 

 

AUTOLIV-STP  

 

 

 

 

 

 

GLOBAL PHARMA - STP



ZLD FACILITY 

 
EFFLUENT TREATMENT PLANT- PROCESS FLOW DIAGRAM 

 
EFFLUENT TREATMENT PLANT PROCESS 

Equalization/ Neutralization Tanks  

Process effluents (emulsion, wash water, barrel decontamination, scrubber and WTP) will be 
received in four Equalization cum Neutralization Tanks. Backwash from PSF and 
ACF, centrate from primary & secondary decanters, overflow and drains generated & 
collected in centrate sump shall be routed in the equalization / neutralization tanks.  
 

1. 100 KLD OF ACTIVATED SLUDGE PROCESS TREATMENT 
2. 100 KLD DT RO Plant 
3. 15 KLD of MEE & ATFD  

Installed a Zero Liquid Discharge (ZLD) facility in our paint industry marks a pivotal stride toward 
realizing 100% recycling. This system ensures the comprehensive treatment and reuse of all 
wastewaters generated during our paint manufacturing processes. By implementing ZLD, we 
significantly diminish our environmental footprint while optimizing the utilization of resources. 
Compliance with regulatory standards is not only met but exceeded, underscoring our unwavering 
dedication to sustainability and responsible industrial practices. 
 

Grasim ZLD plant



Flash Mixing Tank, Flocculator & Primary Clarifier  
Effluent will be received in flash mixing tank followed by flocculator. Flash mixing tank and 
flocculator shall be in Reinforced Cement Concrete with Epoxy Painting (RCCEP) construction 
and the agitators shall be in SS316. Effluent from the flash mixing tank & flocculator shall 
gravitate into primary clarifier wherein suspended solids shall be removed.  
Dissolved Air Floatation (DAF)  
DAF shall further reduce the TSS and floating matter in the effluent. DAF system shall be 
designed and operated in the recycle flow pressurization mode where a portion of clarified 
effluent shall be continuously recycled; Supernatant from DAF system will be mixed 
with utility effluent in the Intermediate Storage Tank for further treatment.  
Biological Treatment  
Two stage activated biological treatment is provided for the reduction of COD and BOD . Two 
stage activated sludge process shall be considered for treatment employing Aeration tanks 
and Clarifiers. Both aeration tanks are provided with Bio-clarifiers and recirculation pumps for 
the Bio sludge recirculation. Nutrient dosing is provided in aeration tank 1&2.  
Secondary Clarifier – 1 and 2  
Secondary Clarifier tanks will be in RCC construction and the mechanisms shall be in MSEP 
construction. FRP Feed well is provided at the center of the clarifier mechanism. Secondary 
Clarifiers shall be complete with central driven mechanism to be mounted on RCC platform 
of the circular clarifier tanks . equipped with torque overload switches  
Tertiary Clarifier  
Tertiary Clarifier shall aid in further reduction of organic/refractory load by chemical 
treatment. Coagulant and flocculant dosing through static mixer shall be carried out in 
Tertiary Clarifier  
Filter Feed Tank  
The clarified effluent from tertiary clarifier shall be collected in RCC Filter Feed Tank. Sodium 
hypochlorite shall be dosed in this tank for disinfection of the effluent.  
In case of Sodium Hypochlorite dosing, Filter Feed Tank would be provided with baffle 
arrangement to ensure mixing of effluent and sodium hypochlorite.  
Media Filtration [ (PSF) followed by Activated Carbon Filter (ACF)]  
PSF and ACF shall reduce suspended particles, turbidity, residual organics and other impurities 
from the effluent. The filter vessels shall be vertical in configuration with dished ends and 
shall be of MSEP construction. Suitable distribution systems shall be provided for both filters.  
Treated Effluent Tank  
Treated effluent tank shall receive the filtered effluent from ACF. Treated effluent tank shall 
be in Zinc Aluminum or similar MOC and included in purchaser scope. All the piping between 
tank and pumps, instrumentation in tank are not considered in our scope . 
 

 
 
 
 
 
 
 
 
 



EQUALIZATION TANKS 

 
 

 
AERATION TANKS- 1 & 2  



 
 

 

 

 

 



PRIMARY, SECONDARY AND TERTIARY CLARIFIERS 

 
DECANTER & DAF SYSTEM 

 



 

 

 

CHEMICAL DOSING SYSTEM, PSF & ACF 

 



 

 

 

REVERSE OSMOSIS (DT-RO PLANT) 

RO Plant Operation:  
 
The treated effluent is pumped into the system by the pre - filter pump (Rochem Separation 
Ltd) at the inlet of the filter pump. The filter pump further ensures that sufficient pressure is 
maintained in the system for normal operation. The effluent water is then filtered by the sand 
filter and the cartridge filter which removes the foreign suspended materials. The filtered 
water is pressurized up to 60 bars by the high pressure pump.  
The treated water from Biological treatment plant water is processed through RO-I, II & III 
respectively and the permeate water from the RO is recycled through non process / process 
applications. The reject from the RO I & II & III are sent to Multiple Effect Evaporator (MEE) 
for further processing. The permeate water from the RO meets the potable 
water specification on all physio chemical analysis 

 

 

 

 

 



 REVERSE OSMOSIS - PROCESS FLOW DIAGRAM 

 



 

MULTIPLE EFFECT EVAPORATOR & AGITATED THIN FILM DRIER (MEE & ATFD) 

Feed passes through shell and tube heat exchanger in the tubes. To start the evaporation 

process external steam is being provided to the shell side of the calandria for heating of the 

tubes. Due to conductive heat transfer, steam passes its latent heat to effluent and 

evaporation of water from the effluent takes place. A water-vapor mixture is being generated 

which goes to Vapor-Liquid Separator called VLS. 
In VLS, vapor is separated from water vapor mixture by means of gravity. While the 

concentrated liquid is recirculated in the calandria by a recirculation pump. Now the pure 

water vapor from VLS is either condensed in condenser or will be used as a heating medium 

in subsequent effect. The vapor of the 1st effect is used as a Heating Source for the 2nd effect 

and so on up to designed effect. thus, similarly vapor form the initial effect used as a heating 

medium for the further effect. Thus, there is no steam is required individual effect except for 

the 1st effect. 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SIPCOT -RAIN WATER HARVESTING 

consent
Typewritten text
Annexure - 6



INDIVIDUAL INDUSTRIES - RAINWATER HARVESTING 

  

  

  



consent
Typewritten text
GRASIM
STORM WATER AND ROOF WATER COLLECTION FACILITIES  

consent
Rectangle



ENVIRONMENTAL MANAGEMENT CELL 

1. INTRODUCTION: 

1.1. For effective implementation and monitoring of environmental 

management system, it is necessary to have a permanent organizational 

set-up as Environmental Management Cell (EMC). This is done by 

assigning responsibility to the concerned personnel for implementation of 

environmental control measures. 

1.2. SIPCOT Environmental Management Cell consist of 7 team members 

headed by SIPCOT Managing Director, General Manager (Projects), 

Manager and two Environmental Consultants assisted by two Office Staffs 

which will enforce and implement the Environmental Plan. 

1.3. The Organization of Environmental Management Cell (EMC) proposed is 

given in Figure - 1.  

 

Figure - 1  Organogram for Environmental Management Cell 

 

ADMIN
Typewritten text
Annexure - 7



2. RESPONSIBILITIES OF ENVIRONMENTAL MANAGEMENT CELL: 

2.1. Environmental Management Cell (EMC) shall obtain all applicable 

statutory clearances and approvals as mandated by the regulatory 

authorities and maintain the Industrial Parks in compliance with all 

applicable rules and regulations. 

2.2. Other responsibilities of the cell will include: 

a) Review the progress of regulatory compliance of SIPCOT and initiate 

necessary action for the compliance of the same. 

b) The EMC will review, implement, update, and comply with the 

Environment Policy to ensure the effective implementation of 

environmental safeguard measures. 

c) Keeping the Board updated on regular basis about the activities 

carried out under environmental measures and suggests measures to 

improve environment preservation and protection.  

d) Encourages allottee units to implement, adopt and use of green and 

sustainable technologies such as Solar, Wind, Thermal, Biomass, 

Electric & Hybrid vehicles, etc. to achieve more resource-efficient, 

clean and resilient growth towards reducing pollution during their 

process, manufacturing and transportation of goods and encourages 

energy recovery for self sustainability from their Industrial process.  

e) Mandate industries to reduce the use of one time use plastics, 

Styrofoam, and other plastic material during the packing and delivery 

of goods.  

 

 

 

 

 

 



Table – 1: Roles and responsibilities of EMC 

S.No. Designation Responsibilities 

1 Managing Director  

 Responsible for overall environmental management.  
 Regularly conduct meeting with EMC and take feedback 

regarding all the activities performed under 
Environmental Management and give directions to 
succeeding component. 

 Approval of funds for carrying out environmental 
management activities. 

2 GM – Projects 

 Keep aware about all the activities performed under 
EMC in the industrial parks. 

 Issuing direction to Project officers for implementing 
Greenbelt development, Storm water management, rain 
water harvesting, etc. 

 To deal with legal entity pertaining to environmental 
issues. 

3 Manager  

 To prepare and allocate budget for Environment 
Management Plan. 

 Ensuring compliance to the conditions prescribed by 
statutory authority. 

 Mandating member industries to comply with the 
conditions stipulated in the statutory approvals and 
non-compliance if any shall be reported to GM and 
immediately required action will be taken. 

4 
 

Environmental 
Consultants (Two) 
 

 Obtaining Statutory Approvals from MoEF&CC / SEIAA / 
TNPCB, etc.  

 Addressing the various queries received from statutory 
authorities on environmental front. 

 Submitting Environmental compliance report and 
coordinating with project officers for Environmental 
monitoring, audit, etc.  

 Compliance with the environmental laws and 
implications which dynamically changes from time to 
time due to the emerging challenges. 

 



SOLID WASTE MANAGEMENT 

 

 

 

 

consent
Typewritten text
Annexure - 8



INDUSTRIAL - STORM WATER DRAIN 

 

 

consent
Typewritten text
Annexure - 9



  

  

  

SIPCOT – STORM WATER DRAIN 



POEC2
Typewritten text
Annexure - 10





ROAD AREA 

consent
Typewritten text
Annexure - 11



TOILET FOR CONSTRUCTION WORKERS   

consent
Typewritten text
Annexure - 12









































































































KUNNAVAKKAM LAKE AND POND 

consent
Typewritten text
Annexure - 14





 



INDIVIDUAL INDUSTRIES PARKING

 

 

 

 

 

consent
Typewritten text
Annexure - 15



SIPCOT TRUCK PARKING

 

 

 



 

consent
Typewritten text
SIPCOT Project Office parking area



FLY ASH MIXED HOLLOW BLOCK 

 

 

consent
Typewritten text
Annexure - 16



consent
Typewritten text
Annexure - 17





consent
Typewritten text
Annexure - 17a





 

 

High quality low E value glass used by Industries

consent
Typewritten text
Annexure - 18



THERMAL INSULATION MATERIAL PROVIDED BY INDIVIDUAL INDUSTRIES 

 

 

consent
Typewritten text
Annexure - 19



FIRE FIGHTING EQUIPMENTS 

 

 

 

  

consent
Typewritten text
Annexure - 20



                                           



 

 

consent
Typewritten text
Grasim Emergency drill



  

 



WEEP HOLES PROVIDED BY INDUSTRIES 

consent
Typewritten text
Annexure - 23



Solar and LED Street Lights by Industries 

 

consent
Typewritten text
Annexure - 24



consent
Typewritten text
Roof Top Solar - schwing stetter



consent
Typewritten text
SIPCOT - LED Street light



 

consent
Typewritten text
Annexure - 25

POEC2
Rectangle



ADMIN
Typewritten text
Annexure 26





ADMIN
Typewritten text
Annexure 27





consent
Typewritten text
Annexure - 28



consent
Typewritten text
Annexure - 29



AIR QUALITY INDEX DISPLAY BY INDUSTRIES 

    

 

consent
Typewritten text
Annexure - 30



consent
Typewritten text
Schwing shutter Hazardous waste storage

consent
Typewritten text
Annexure - 31



consent
Typewritten text
Autoliv - Hazardous waste storage 



Annexure 5: 

 Hazardous waste agreement  

consent
Typewritten text
Annexure - 32







































 

 











 
 

 



SIPCOT - CHEYYAR MONITORING PHOTOS 
 
AMBIENT AIR QUALITY MONITORING PHOTOS: 

PROJECT SITE 

 

MENALLUR 

 

KUNNAVAKKAM 

 

admin@hecs.in
Typewritten text
Annexure-33



GROUND WATER SAMPLING PHOTOS 

MENALLUR KUNNAVAKKAM 

`   

PANDIYAVAKKAM 

PANDIYAVAKKAM 

 

MATHUR 

 



 

SURFACE WATER SAMPLING PHOTOGRAPH 

MAMANDUR LAKE 

 

MANGAL LAKE 

 



SOIL SAMPLING PHOTOGRAPH 

PROJECT AREA MENALLUR 

  

KUNNAVAKKAM PANDIYAVAKKAM 

  

MATHUR 

 

 

 

 

 



NOISE MONITORING PHOTOGRAPH 

PROJECT AREA MENALLUR 

 
 

KUNNAVAKKAM PANDIYAVAKKAM 

  

MATHUR 

 

 


	Cheyyar Covering Letters - HYC June 2025 - Signed Copy-4.pdf (p.1-2)
	Cheyyar final HYCR.pdf (p.3-196)
	ETP Photographs.pdf
	STP Photographs.pdf
	kallakuchi final report.pdf
	HYC Rpeort Kallakurchi.pdf (p.1-49)

	Annexure - 4Annexure - 4
	Industrial - Storm Water Drain.pdf
	SIPCOT - STROM WATER DRAIN.pdf


